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WMERLARBHR  ARELFHRREAA R A A
Company Name DONG GUAN HONG KE NEW MATERIAL TECHNOLOGY CO., LTD
shown on Report

o Hk REE AL % 2 5
Address NO. 2 BEIZONG ER ROAD, QISHI TOWN, DONGGUAN CITY, GUANGDONG
PROVINCE

DA 2 FE i B e A B i BB IR AR
The following sample(s) and sample information was/were submitted and identified by/on the behalf of
the applicant

=R AN iR

Sample Name AN R

A UV300

Part No. UVv300

FE g, FLHIEW

Color FLHEE

=L R E ] 2023.03.13

Sample Received Date ~ Mar. 13, 2023

BRI H 3 2023.03.13-2023.03.20
Testing Period Mar. 13, 2023 to Mar. 20, 2023

AP & Test Conducted:
MR P R FRIE 2K, BARESRTEN T — 1L,
As requested by the applicant. For details refer to next page(s).

k4518 Test Conclusion FITAS I FRIAS I 45 S35 /2 GB 33372-2020 ek FI3E & A WAL & W IR &
A s TR P A A A TR SR 71 [ A8 HA T BR B K
The results of the test items shown on the report comply with the required
limits of bulk acrylate esters adhesives for other use in GB 33372-2020 Limit
of volatile organic compounds content in adhesive.
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Approved by Date
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Y oy Blikif g Secdfon 2, No.8, East of Ronggi Avenue, Ronggui, Shunde District, Foshan, Guangdong, China
Inspection & Testing Services
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W RFEE Executive Summary:

WIAZR WAL R

TEST REQUEST CONCLUSION
GB 33372-2020 MHGIAE R A HALAYIFRE Limit of volatile organic

compounds content in adhesive

§ R AP EH)(VOC) Volatile Organic Compounds(VOC) L PASS
Sy Ity — N 4 (T (T <P '-\
e (NP6 Zom i 45 F3m 2 (AN 2 ) BRAEZEK . g;ﬁ/
. L 0Up,
PASS (FAIL) means that the results shown on the report (do not) comply with the required limits. g
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GB 33372-2020 BKiFBERMEENAESYIRE Limit of volatile organic compounds content in adhesive
VERBEEHALEYI(VOC) Volatile Organic Compounds(VOC)

MR 772 Test Method: GB 33372-2020 6.2.3;

MR A S XUE IR LA, T R

Measured Equipment: Blast constant temperature oven, electronic balance

\ EP S s R
R H result JTEERHIR | OB | e
Test Item(s) MDL Limit Unit
001
ER &) Volatil
R f.iiiﬁ HUALAEY) Volatile ) . 200 gk
organic compounds

%7 Remark:
- ARYEE R, SR N D TR R R I RS A AR R SR ) I P A At
According to the client’s statement, the tested product is bulk acrylate esters adhesives for other use.
- MDL = J7%4 HiFR Method Detection Limit
- [EABSRA: UV K 395nm I 15s.
Curing conditions: UV wavelength 395nm irradiation 15s.

FEF R #6538 Sample/Part Description
FF'5  CTIEEM ID  fiik
No. CTI Sample ID  Description
1 001 E B AE

Translucent liquid
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o B A
Photo(s) of the sample(s)
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75 B Statement:
1 kil At N7 < & Al i B 4% 5 TG 30
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. AR A T B LMIE . B R S B EE AL, HEE RO RS 5T, CTI RS
TS
The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR e I 4 SR AN SZIAE h 1515
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. R& CTI-HHEFR, AMFHDEHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;
5. WK S RN E ST AR A ESR, RO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

s JR LB oo

*** End of Report ***
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